
TORNADO 250 ENGINE PARTS CATALOG

# PART NUMBER DESCRIPTION QTY COST COMMENT

1 12203-013-0000 Valve Guide 2

2 12201-013-0000 Intake Valve Seat 1

3 12202-013-0000 Exhaust Valve Seat 1

4 12211-013-0000 Water Pipe Connector ∅22 1

CYLINDER OVERHEAD COVER

WWW.NORDIKMOTOR.COM All rights reserved 



TORNADO 250 ENGINE PARTS CATALOG

# PART NUMBER DESCRIPTION QTY COST COMMENT

1 93432-0602-0060 Hexagon Socket Screw M6×20 4

2 12010-013-0000 Cylinder Head Cover 1

3 91206-013-0000 O-Ring 78×3 1

4 33300-002-0000 Spark Plug  (NGK  DR8EA) 1

5 93107-0601-2060 Flange Bolt M6×12 2

6 90601-002-0000 Aluminum Gasket Φ6×Φ12×1.5 2

7 12361-013-0000 Valve Cover 2

8 91211-013-0000 O-Ring33.5×3 2

9 36540-011-0000 Water Temperature Sensor 1

10 90613-010-0000 Aluminum Gasket Φ12.5×Φ20×2 1

11 12200-013-0000 Cylinder Head Comp 1

12 12211-013-0000 Water Pipe Connector ∅22 1

13 90613-004-0000 Washer Φ8×Φ15×2 1

14 14511-013-0000 Tension Plate Shaft Bolt M8×32 1

15 91204-013-0000 O-Ring 75×2.5 1

16 12338-013-0000 Oil And Gas Separating Plate 1

17 25162-010-0001 Exhaust Nozzle 1

18 12331-013-0000  Left Cylinder Head Cover 1

19 93107-0602-0060 Flange Bolt M6×20 2

20 93107-0601-2060 Flange Bolt M6×12 2

21 93140-0804-5060 Stud Bolt M8×45 2

22 93109-0611-0060 Flange Bolt M6×110 2

23 90602-002-0000 Copper Washer φ10×φ18×2 4

24 93241-1000-0060 Cap Nut  M10×1.25 4

CYLINDER HEAD

WWW.NORDIKMOTOR.COM All rights reserved 



TORNADO 250 ENGINE PARTS CATALOG

# PART NUMBER DESCRIPTION QTY COST COMMENT

1 12250-013-0000 Cylinder Head Gasket 1

2 90804-002-0000 Location Pinφ12×16 4

3 12100-013-0000 Cylinder Body Comp 1

4 12150-013-0000 Cylinder Body Gasket 1

5 90405-001-0000 Hoop Φ16～Φ27 2

6 19731-013-0000 Water Pipe 1

7 12208-013-0000 Stud Bolt（B）M10×1.25×213 2

8 12209-013-0000 Stud Bolt（A）M10×1.25×235 2

CYLINDER 

WWW.NORDIKMOTOR.COM All rights reserved 



TORNADO 250 ENGINE PARTS CATALOG

# PART NUMBER DESCRIPTION QTY COST COMMENT

1 14100-013-0000 Camshaft Assy 1

2 14630-013-0000 Guide Plate 1

3 14000-013-0000 Timing Chain 102 1

4 93103-0601-2094 Hexagon Bolt M6×12 2

5 14321-013-0000 Timing Driven Sprocket 1

6 14520-013-0000 Tensioner Plate 1

7 14508-013-0000 Tensioner Gasket 1

8 14500-013-0000 Tensioner Assy 1

9 93107-0601-6060 Flange Bolt M6×16 2

CYLINDER OVERHEAD COVER

WWW.NORDIKMOTOR.COM All rights reserved 



TORNADO 250 ENGINE PARTS CATALOG

# PART NUMBER DESCRIPTION QTY COST COMMENT

1 14711-013-0000 Inlet Valve 1

2 14721-013-0000 Outlet Valve 1

3 14707-011-0000 Valve Spring Holder 2

4 14775-013-0000 Inner Valve Spring Holder 2

5 14751-013-0002 Spring, Valve Outer 2

6 14761-013-0002 Spring, Valve Inner 2

7 91225-013-0000 Fuel Shield Cover Comp 2

8 14781-013-0000 Valve Seat 4

9 14771-013-0000 Valve Key 2

10 14430-013-0000 Swing Arm Comp, Valve 2

11 14451-013-0000 Rocker Shaft 2

12 93102-013-0000 Pressure Plate,Cam Shaft 1

13 93103-0601-2094 Hexagon Bolt M6×12 1

VALVE ACTUATING MECHANISM

WWW.NORDIKMOTOR.COM All rights reserved 



TORNADO 250 ENGINE PARTS CATALOG

# PART NUMBER DESCRIPTION QTY COST COMMENT

1 93107-0605-5060 Flange Bolt M6×55 5

2 93107-0603-5060 Flange Bolt M6×35 5

3 91104-013-0000 Oil Seal 30×42×7 2

4 11200-013-0000 Right Crankcase Comp 1

5 90812-004-0000 Dowel Pin Φ8×12 2

6 11203-013-0000 Washer Φ10.5×Φ19×38 2

7 54841-103-0000 Middile Spacer 4

8 54842-103-0000 Middle Spacer Rubber 4

9 11101-013-0000 Crankcase Gasket 1

10 11100-013-0000 Left Crankcase Comp 1

11 93107-0610-0060 Flange Bolt M6×100 1

12 12332-001-0000 Exhaust Gas Nozzle 1

13 93107-0607-0060 Flange Bolt M6×70 2

14 11107-002-0000 Oil Drain Screw 1

15 91203-002-0000 O-Ring 36×3.5 1

16 15204-002-0000 Mesh Spring 1

17 15203-002-0000 Oil Strainer 1

18 11109-013-0000 Water Pipe Connector ∅18 1

19 93004-002-0000 Bolt M14×1.5×16 1

20 90622-004-0000 Aluminum Gasket Φ14×Φ20×1.5 1

21 93107-013-0000 Bearing Press-Plate 1

22 93107-0601-6060 Flange Bolt M6×16 2

23 93706-3220-0000 Bearing 63/22 1

LOWER CRANKCASE

WWW.NORDIKMOTOR.COM All rights reserved 



TORNADO 250 ENGINE PARTS CATALOG

# PART NUMBER DESCRIPTION QTY COST COMMENT

1 15200-003-0000 Oil Filter Group 1

2 15201-003-0000 Connecting Head, Filter 1

3 93107-0604-0060 Flange Bolt M6×40 2

4 93107-0603-5060 Flange Bolt M6×35 8

5 91102-010-0000 Oil Seal 32×47×7 1

6 11400-013-0000 R. Crank Case Cover 1

7 11423-013-0000 Right Crankcase Cover Gasket 1

8 90812-004-0000 Dowel Pin Φ8×12 2

9 93432-0604-0060 Hexagon Socket Screw M6×40 1

UPPER CRANKCASE

WWW.NORDIKMOTOR.COM All rights reserved 



TORNADO 250 ENGINE PARTS CATALOG

# PART NUMBER DESCRIPTION QTY COST COMMENT

1 21400-013-0000 Secondary Clutch 1

2 90618-007-0000 Gasket φ14.5×φ28×3 1

3 90607-004-0000 Metal Gasket φ16.5×φ28×4 1

4 21006-013-0000 Bush Φ30×12 1

5 91212-013-0000 O-Ring 20×2.3 1

6 93109-0602-8060 Flange Bolt M6×28 7

7 11420-013-0000 Cover Comp,Cluth 1

8 11401-013-0000 Clap Board 1

9 B16-ST4.2×16-W7
Cross Recessed Countersunk Head Screw 

4.2×16 4

10 11413-013-0000 Gasket-Clutch Cover 1

11 25300-013-0000 Belt 23.6×10.6×30×683 1

12 91202-013-0000 O-ring 50×4 1

13 93415-0602-0060
Hexagon Socket Countersunk Head Screws 

M6×20 3

14 21007-013-0000 Bush Φ6.5×5 3

15 11450-013-0000 Clutch Cover 1

16 11404-003-0000 Clutch Cover Plug 1

17 11403-003-0000 Rubber Sheath 1

18 21300-013-0000
Primary Clutch

1

19 21005-013-0000 Bush 1

20 91213-004-0000 O-Ring 20.7×2.6 2

21 91207-013-0001 O-Ring 45×2.5 1

22 93107-0602-0084 Flange Bolt M6×20 3

UPPER/LOWER CRANKCASE COMBINAISON

WWW.NORDIKMOTOR.COM All rights reserved 



TORNADO 250 ENGINE PARTS CATALOG

# PART NUMBER DESCRIPTION QTY COST COMMENT

1 11323-013-0000  Left Crankcase Cover Gasket 1

2 15651-001-0000 Oil Plug (M20×2.5) 1

3 37120-013-0000 Gear Sensor 1

4 93107-0601-6060 Flange Bolt M6×16 1

5 93107-0604-0060 Flange Bolt M6×40 2

6 93107-0603-5060 Flange Bolt M6×35 10

7 91108-013-0000 The Oil Mirror 1

8 11325-010-0000 Eye-viewing Cover 1

9 91203-013-0000 O-Ring 27.4×2.4 1

10 19412-010-0000 Thermostat Cover Ⅱ 1

11 93107-0601-2060 Flange Bolt M6×12 1

12 90601-002-0000 Aluminum Gasket φ6×φ12×1.5 2

13 11300-013-0000 Left Crankcase Cover 1

14 91221-013-0000 O-Ring 13×2.5 1

15 11325-003-0000 Eye-viewing Cover 1

16 90812-004-0000 Dowel Pin Φ8×12 2

17 93107-0602-5060 Flange Bolt M6×25 2

18 91213-010-0000 Thermostat Cover Gasket  1PK-N770C-4 1

19 90610-010-0000 Aluminum Gasket φ20.5×φ30×1 1

20 91111-013-0000 Oil Seal 15×25×5 1

21 23300-013-0000 Gear Shift Arm 1

22 91106-013-0000 Oil Seal 14×22×5/CⅡ 1

23 93107-0604-5060 Flange Bolt M6×45 1

RIGHT CRANKCASE COVER

WWW.NORDIKMOTOR.COM All rights reserved 



TORNADO 250 ENGINE PARTS CATALOG

# PART NUMBER DESCRIPTION QTY COST COMMENT

1 21220-013-0000 One Way Bearing 1

2 31110-013-0000 Rotor Comp 1

3 93432-0801-6060 Hexagon Socket Head Cap Screws M8×16 3

4 90608-002-0000 Wahser φ10×φ32×5 1

5 93001-001-0000 Bolt M10×1.25×40 1

6 93107-0603-0060 Flange Bolt M6×30 2

7 31120-013-0000 Stator Comp 1

8 93432-0501-2060 Hexagon Socket Head Screws M5×12 2

9 93141-013-0000 Protective Plate 1

10 93432-0401-2060 Hexagon Socket Screw M4×12 2

MAGNETO AND STATOR 

WWW.NORDIKMOTOR.COM All rights reserved 



TORNADO 250 ENGINE PARTS CATALOG

# PART NUMBER DESCRIPTION QTY COST COMMENT

1 93109-0602-8060 Flange Bolt M6×28 2

2 31200-013-0000 Start Motor 1

3 31220-013-0000 Dual Gear 1

4 31230-013-0000 Dual Gear Shaft φ12×50 1

STARTER 

WWW.NORDIKMOTOR.COM All rights reserved 



TORNADO 250 ENGINE PARTS CATALOG

# PART NUMBER DESCRIPTION QTY COST COMMENT

1 93706-2040-0001 Bearing 6204 3

2 22210-013-0000 Main Shaft 1

3 93706-2020-0001 Bearing 6202 1

4 93706-2023-8001 Bearing 6202Z 2

5 22300-013-0000  Output Shaft 1

6 91104-013-0000 Oil Seal 30×42×7 1

7 91212-013-0000 O-ring 20×2.5 1

8 22304-013-0000 Sprocket Bush 1

9 22308-013-0000 Drive Sprocket 11T 1

10 93202-1400-0090 Nut 14×1 1

11 22220-013-0000 Counter Shaft 1

TRANSMISSION

WWW.NORDIKMOTOR.COM All rights reserved 



TORNADO 250 ENGINE PARTS CATALOG

# PART NUMBER DESCRIPTION QTY COST COMMENT

1 93338-1200-0000 Circlipφ12 5

2 23102-013-0000 Shifting Fork Ⅱ 2

3 23105-013-0001 HR Gear Spring 2

4 23232-013-0000 Shifting Yoke Ⅱ 1

5 23104-013-0000 L Gear Spring 1

6 93109-0602-5060 Flange Bolt M6×25 1

7 23202-013-0000 Gear Shift Wheel 1

8 90802-001-0000 Pin φ4×10 1

9 93702-1103-5000 Needle Bearing HK2110 1

10 23201-013-0000 Gear Shift Drum 1

11 93144-013-0000 Shift Reset Board 1

12 23309-013-0000 Reset Spring 1

13 23101-013-0000 Shifting ForkⅠ 1

14 90611-010-0000 Wahser  φ12.5×φ17×0.5 1

15 23231-013-0000 Shifting Yoke I 1

16 93109-0602-0060 Flange Bolt M6×20 1

SHIFT GEARS AND CONTROL MECHANISM 

WWW.NORDIKMOTOR.COM All rights reserved 



TORNADO 250 ENGINE PARTS CATALOG

# PART NUMBER DESCRIPTION QTY COST COMMENT

1 13120-013-0000 Piston Ring 1

2 91301-013-0000 Piston Pin Clip 2

3 13101-013-0000 Piston 1

4 13201-013-0000 Semicircle Key 2

5 13200-013-0000 Crank Connecting Rod 1

6 13111-013-0000 Piston Pin 1

CRANKSHAFT, CONNECTING ROD, PISTIN AND RINGS

WWW.NORDIKMOTOR.COM All rights reserved 



TORNADO 250 ENGINE PARTS CATALOG

# PART NUMBER DESCRIPTION QTY COST COMMENT

1 19702-013-0000 Driving Gear, Water Pump 1

2 93706-0040-0001 Bearing 6004 2

3 13301-013-0000 Balance Shaft 1

4 15105-013-0000 Oil Pump Drive Gear 1

5 93105-013-0000 Press-plateⅠ, Blance Gear 1

6 13322-013-0000 Driven Gear House 1

7 13303-003-0000 Pin Φ4.5×9.4 3

8 13302-003-0000 Buffer Spring 6

9 13321-013-0000 Balance Driven Gear 1

10 93600-0080-5052 Key B5×8 1

11 93106-013-0000 Press-plate Ⅱ, Blance Gear 1

12 93202-1400-0090 Nut 14×1 1

13 13304-013-0000 Balance Gear 1

BALANCING SHAFT ASSY

WWW.NORDIKMOTOR.COM All rights reserved 



TORNADO 250 ENGINE PARTS CATALOG

# PART NUMBER DESCRIPTION QTY COST COMMENT

1 93405-0603-0060
Cross Recessed Countersunk Head Screw 

M6×30 2 $0.09 

2 15100-013-0000 Oil Pump 1 $2.37 

3 91227-013-0000 O-Ring 8.8×1.9 2 $0.30 

OIL PUMP ASSY

WWW.NORDIKMOTOR.COM All rights reserved 



TORNADO 250 ENGINE PARTS CATALOG

# PART NUMBER DESCRIPTION QTY COST COMMENT

1 93701-0103-5000 Needle Pin HK1010 1

2 19722-010-0000 Pin φ4×21 1

3 19703-013-0000 Water Pump Driven Gear 1

4 19706-013-0000 Water Pump Shaft 1

5 93706-0000-0000 Bearing 6000 1

6 91109-003-0000 Oil Seal 10×20×5 2

7 19705-013-0000 Water Pump Bearing House 1

8 19720-003-0000 Seal 1

9 19722-013-0000 Washer φ6×φ18×1 1

10 19721-003-0000 Water Pump Blade 1

11 91201-013-0000 O-Ring 38.5×2.5 2

WATER PUMP

WWW.NORDIKMOTOR.COM All rights reserved 



TORNADO 250 ENGINE PARTS CATALOG

# PART NUMBER DESCRIPTION QTY COST COMMENT

1 93432-0602-0060 Hexagon Socket Screw M6×20 2

2 B03-6-B7 Gasket φ6×φ18×1.6 2

3 16430-010-0000 Fuel Injector Fixed Seat 1

4 16400-013-0000 Injector （28334878） 1

5 93432-0602-5060 Hexagon Socket Screw M6×25 2

6 91208-004-0000 O-ring 29.6×2.4 1

7 14800-013-0000 Intake Tube 1

8 14802-013-0000 Inlet Pipe Joint 1

9 16100-013-0000 Throttle（D34） 1

10 14801-002-0000 Inlet Pipe Clamp φ40～φ55 2

THROTTLE PARTS

WWW.NORDIKMOTOR.COM All rights reserved 



TORNADO 250 ENGINE PARTS CATALOG

# PART NUMBER DESCRIPTION QTY COST COMMENT

1 54664-120E-0000 Engine Right Rear Cover 1 $1.97 

2 B05-M6×40-57 Flange Bolt M6×40 2 $0.14 

LEFT REAR COVER ASSEMBLY

WWW.NORDIKMOTOR.COM All rights reserved 



TORNADO 250 ENGINE PARTS CATALOG

# PART NUMBER DESCRIPTION QTY COST COMMENT

1 93107-0803-0060 Flange Bolt M8×30 4

91104-013-0000 Oil Seal 30×42×7 1

2 22720-013-0000 Shaft Gear Box Cover 1

3 91205-013-0000 O-Ring 58×2.4 1

4 93706-2040-0000 Bearing 6204 1

5 22156-013-0000 Y Output Shaft 1

6 22141-013-0000 Driver Toper Gearwheel 1

7 93107-0806-0060 Flange Bolt M8×60 4

8 22750-013-0000 Drive Shaft Gear Box 1

9 90812-004-0000 Dowel Pin Φ8×12 1

10 91227-002-0000 O-Ring 9×2 1

GEAR BOX COVER

WWW.NORDIKMOTOR.COM All rights reserved 


